INSPECTION CERTIFICATE

2018110047

CHUN YU WORKS & CO., LTD.

100 Tapao St.

We hereby certify that the above material has been satisfactorily tested in accordance with the material specifications.

S.M.CHANG

Report No. Customer CHUN YU WORKS (USA) INC. Kangshan, Kaohsiung 82063
Order No. 012325 pescriotion | ASTM F3125/F3125M-15a GRADE Taiwan
S/C No. WSF-81431 P F2280 DOME HEAD TYPE 1 Ao Tel: +886-7-622-4111
Invoice No. WSF-8081 . " Fax: +886-7-621-6697
Size 1"-8 X 3-1/2
Control Nos. www.chunyu.com.tw
Test Date Nov/15/2018 Set Lot No. A8143100601-11 a'FaQ . Fg‘
Issue Date Nov/29/2018 ( ) | o
: : Part No. l'AF g
Ship Quantity | 3150 Sets art o 277781 Ny A ‘
Lot Quantity | 3150 Sets Surface PLAIN FINISHED. TIQEs206 S o p—
Chemical Specification and Composition(%) Mechanical Properties - Bolt
Material C | Si l Mn P S Cr | Mo I Ni I Cu \4 | Ti | Al B Lot No: 8143100601-11
Division [ Heat No X100 X1000 X100 X1000 X10000 Grade ASTM F3125/F3125M-15a GRADE F2280 TYPE 1
SAE 4140 | Spec 30 69 35 40 30 Spec. Unit Meas Avg
48 Min | Max | Max Max Tensile Test under 90900 Lbf 97000 97500
Bolt 3DZ49 | Hex | 40 | 20 | 83 10 1 82 17 2 2 35 1 Wedge Loading(10°) 104850 97500
72700 73000
SasC Spec 18 5? 48 58 Proof Load Min Lbf 73500 73500
Nut 58 Min Max | Max 38 35
u Hardness HRC 35
JE218 Heat 45 21 70 14 4 3 1 3 2 Max 36
10B20 | spec o0 .
Washer ax ax
INH32 Heat 20 4 37 24 6 30 18
Mechanical Properties- Nut Mechanical Properties- Washer Assembly Lot Tension Test
Lot No: 8143101202-11 Lot No: 8143101101-11 Spec. | Unit Measurements Avg
Grade ASTM A563-07 DH Grade ASTM F436-07 TYPEI Assembly Lot | 66800 Lbf 74385 74936 75377 73724 74275 74539
- - Tension Test Min
Spec. Unit Meas Avg Spec. Unit Meas Avg
Proof Load 175 ksi 177 177 Washer 38 HRC 40 41
Min 177 Hardness 45 42
Hardness 24 HRC 25 26
38 27
Marking Visual, Dimensional, and Thread Inspections
‘ /;;éﬁ;gﬁ ST ‘ . Bolt Nut Washer
Bolt i ,’ \, ! Nut Washer L o Dimensions oK OK OK
W ', 'i—a';i,{v. ; Visual OK OK OK
Sl o Thread OK OK
Notes

Authorized Signature
Manager of Q.A. Department
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CEINA STEEL CORPORATION
TERESAT MEE PHEEIR

1 CHUNG KANG ROAD HSIAQ KANG, KACHSIUNG 81223
TAIWAN, REPUBLIC OF CHINA

TEL: (07)802-1111 FAX: (07)802-2511, (07)801~9427
E-mail: t211lmae@mail. csc. com tw

B0363-02  COMPANY REGISTRATION NUMBER: 30414175 1473
BF 45| RAIRBAOAHRA AREH | BAR-ALLOY STEEL
23R | HQA0770516 o | 07002680363
346 9% | SAE 4140 (HOWA-1) | EE&SE | saterios PRI R &R pragson
XERMY wAE AN
SPEC SHIPPING ATE | SED, 26, 2018 | ™€ ISSEDE | SEp, 26, 2018
w EEITRGR '
e .| CSC MILL INSPECTION T/C | 02 L o % | OWS0
',ﬁ R <+ # - 1t 4 CHEMICAL COMPOSITI .
| A5AR EED/I%E%S);‘LON%}R 3| L& =R ClMn|P|S|SifCuNi{Cr{AL|B |Mo|N|No|Ti|V &
ITEN pivTaIck| wibTE | LENGTH [QTY] kg  |HEAT 2 2 3 2 3 4 2 4 3 3 2 REMARKS
M- |sEQ. NO. | mm mm 101X101 X10 10 ¥ 10ix10lx 10lx 10X 10X 10[x 10
009BO163 01 | 25. 00 colL! 9| 20, 1093Dz49 40| 83| 10| 19 20Tr{ 2[ 82] 35| 1 17[Tr| 1] 2 Tr
TOTAL: 9| 20, 109

NOTES

Tr: TRACE ELEMENT (S1. Cu. NI. Cr. M0<0. 02% ;Nb. T1. V<0. 008% :OTHER ALSO CONFORM SPEC.)

SURVEYED BY

MRS AR SR » BEMFERAEBNE R BN » ATFESRIEZER -

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION

tpmgFoar, o

GENERAL MANAGER, METALLURGICAL DEPARTMENT




Y EHMBRTAERANT

o AR .
2 RF 2 CHINA STEEL CORPORATION
:E] B @i]'i %Ek vz H = A %- PERBSATNBE PHB1H
CHINASTEEL TEST CERTIFI C ATE %A?%HNNG gg]ggBlRi(I)éDOgSIﬁo KANG, KAQHSIUNG 81223
TEL: (07)802—1111 FAX: (07)802—2511 (07)801-9427

E-mail: t21lmae@mail. csc. con tw
B0397-02 COMPANY REGISTRATION NUMBER: 30414175 1260

5B LB A RS B4 | BAR-CARBON STEEL
B CHN YU WORKS e SRERE
LRI | 2040807537 ERERE | 07022880307
St ggg| 1S GA0B1 SAEC (0RQ) ER&W | sai87108 PRI F AR ozsas)
REaH EHREaH
SPEC. SHIPPING DATE FEB. 27, 2018 T/C 1SSUE DATE FEB. 28, 2018
¥ ® EEITE LR
ot | €SC MILL INSPECTION T/C | 02 q);rm%_no owwwW
5 oy }D( <t # 162 % 5 CHEMICAL COMPOSITION .
g | A®A% _ DINESINS 15| L& |an clua|p|ssifednifcr]ar]nc B
ITEN pivmaick| WiDTH | LENGTH [QTY| kg |HEAT 22 3 2 3 2
% |sro N | mm o 10x18! x16 10 Xioka REMARKS
00 1BNE2Z 01 | 34, 00 colL| 29| 55, GAA|IE218 45 70| 14] & 213 1 3 2 4
BMB22 02 19| 36, 474|1E224 44| 70 14| 82212 1| 3 1 4
TOTAL: 48| 82, 018
N =Nl ¥ &R
NOTES
LRSEREKFFIESR » HEEHHBEREREE » LFLRBLZER o :
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND %—kum Chen
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE
ABOVE MATERIAL SPECIFICATION. B B K OB E R K
GENERAL MANAGER, NETALLURGICAL DEPARTMENT
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CHINA STEEL CORPORAT ION

YR BT HEE TR
1 CHUNG KANG ROAD NISIAQ KA}\G KAOHSILNG 81223

L S A

TAIBAN, REPUBLIC OF CHINA
§ AL AR S TEST CERTIFICATE Y TEL: (07)802-1111 FAX: (O)B02-2511, (07)801-9427
IRY !i\,?{}(}@f} 7 E~mail: t211luac@mail. csc. com tw
B0200-01  COMPANY REGISTRATION NUMBER: 30414175 0634
. = AR } 5o
5 p o] = ERBBEGH RS A BAR-CARBON STEEL
droon™ | SAN SHING TASTECH CORP. Ty STEES
BRRM | pusorresos | ERE RS | 07060180200
$4s 75| CSC SPEC 10820 (HoHe2) z}f’: & ]’i'im 68040606 *fﬁm% DW3404D
xEM =g ad
SHIPPING DATE MAY, 31, 2018 T/C 1SSUE DATE JUN. 01, 2018
# % | CSC MILL INSPECTION T/C | ot L aR R
F - }IS{IME - Ny 2l e T % CURMICAL COMPOSITION % PR
g | EHAR Y, %,;NS;{& 3| NE e ClMn|P|S/|SigcuNilcr|al]|s *
1Ted oia/maick] wiom | eenets [QTY) kg j HEAT 4 2 3 2 9 4 ) 3
o LSEQ_Jo. | m mn oflxd] o | xi0 [k RENARKS
00BBS040 01 | 30. 00 COIL| 7| 13, B63|INAZZ 20] 3724 6 4 30| 18
TOTAL: 7| 13, 863
FR Az —g:
. N
5] A 4% ———‘i =] 15y
NOTES] ERHs LB {%’5%
ittt T

SURVEYED BY

SRR RAFIES » WRHAFRITBOELE R » BEHCMBLER ©
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
TESTED W)TH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE

ABOVE MATERIAL SPECIFICATION
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GENERAL MANAGER, METALLURGICAL DEPARTMENT
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